Y

EPA

United States industrial Environmental Research EPA-600/7-79-220
Environmental Protection Laboratory September 1979
Agency Research Triangle Park NC 27711

Assessment of Three
Technologies for the

Treatment of Cooling
Tower Blowdown

Interagency
Energy/Environment
R&D Program Report




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
[...]
water, and other purposes not requiring such high purity.

3-2



Section 4

ANALYSIS AND COMPARISON OF PROCESSES

In this section, three processes for concentrating cooling tower blowdown are
analyzed: reverse osmosis (RO), vapor compression (VC), and vertical tube foam-
ing evaporation (VIFE). The last two processes are operated to allow the pre-
sence of suﬂgtantial amounts of suspended solids in the brine being concentgéted.
Reverse osmosis, however, must be operated in a scale-free manner, and therefore,
requires pretreatment of the cooling tower blowdown (described in detail in

Subsection 4.1.3).

It should be noted that at the time of writing of this report, no VTFE plant was
in operation, nor had any data been generated by the pilot plant. The design
parameters and economic analysis, therefore, were based on commercial experience
with vertical tube evaporators (VTE) in accordance with EPA instructions. All
references to the VIFE design in this report refer to studies on the VTE and will
require updating when the results of the VTFE pilot plant field tests become
available.

Since reverse osmosis and its costs are sensitive to the composition of the feed
stream, two water compositions were examined: one limited by silica solubility
(Water A) and one by CaSO4 solubility (Water B). In each case, the ion content
of a commercial power plant cooling tower blowdown was approximated. For the
distillation processes, where costs are not sensitive to moderate changes in com-
position, only Water A was considered, and softening of the blowdown was elimi-
nated. The compositions of water A and Water B are shown in Tables 2 and 3.

The second colum in each table lists the compositions after pretreatment.

The conceptual design in each case is based on a typical 700 MWe fossil fueled
power plant. The cooling tower is assumed to operate at four cycles of concentra-
tion. That is, three-fourths of the water content of the makeup stream is evap-
orated, resulting in a blowdown in which the total dissolved solids concentration

is four times that in the makeup.



TABLE 2. WATER A: CONCENTRATION OF WATER LIMITED BY
SILICA SCALING

Composition Expressed as ppm of Ion

Blowdown After

Cooling Tower Softening and

Blowdown pH Adjustment
Na 1,320 2,018
Ca 400 50
Mg 400 236
Cl 208 208
SO4 5,000 5,027
HCO3 44 43
SiO2 150 37
Sum ef ions 7,522 7,619
pH 7.3 6.0
T 80°F 80°F

TABLE 3. WATER B: CONCENTRATION OF WATER LIMITED BY
CALCIUM SULFATE SCALING

Composition Expressed as ppm of Ion

Blowdown After

Cooling Tower Softening and

Blowdown pH Adjustment
Na : 710 1,265
Ca 533 50
Mg 193 174
Cl 266 266
SO4 3,820 3,847
HCO3 35 43
SiO2 5 5
Sum of ionms 5,562 5,650
pH 6.7 6.0
T 80°F 80°F

4-2



Each of the processes produces a reject stream requiring ponding or disposal.
In this study, it is assumed that the reject brine is discharged to plastic-
lined solar evaporation ponds. These ponds are economically attractive only in
locations where evaporation exceeds precipitation. 1In regions of high rainfall,

the ponds require covers, which add substantially to their cost.

This report was directed primarily toward the arid regions of the western United
States, where brine disposal is a serious problem and the conservation of cooling
tower water in a power plant is highly desirable. 1In these regions, net evap-
oration (evaporation minus rainfall) is high. The net evaporation from brine in

(Ref. 1) The annual

Arizona, for example, is reported to be 5.7 feet per year.
evaporation rate, however, is not a constant at any particular location but is
influenced, among other things, by the height of the berm above the liquid level
in the pond. In this study, therefore, the conservative value of 4.0 feet of
net evaporation per year was used. The usable depth of the ponds was assumed to

be 10 feet.

For the evaporation processes, for which the reject flow was low, a pond area
was assumed adequate to hold the crystallized salts deposited from 30 years'
flow of reject brine. The surface area was found to be far in excess of that
required to evaporate all the contained water at an ev?poration rate of 4.0

feet per year. For the RO system, however, additional pond area was required

to evaporate the large reject flow and contain the unevaporated water at the end

of 30 years.

In the economic section of each process, the cost of solar evaporation ponds was
calculated on the basis of $40,000, $50,000, and $60,000 per acre, and the pond

costs .were added to the installed costs of the respective plants.

There are several alternatives to ponding, among them deep well injection. How-
ever, injection requires extensive pretreaﬁment of the aqueous waste stream to
ensure freedom from suspended matter and from any species that may tend to crys-
tallize or precipitate at downhole conditions. A careful analysis of all

related costs is required before deep well injection is seriously considered.

4-3



The selection of a hot desert region in the western United States as the basis
for this study led to the assumption of a comparatively high cooling tower tem-
perature and, hence, to a turbine exhaust at 1250F as the heat source to the
VTFE plant. In colder climates, the turbine exhaust temperature would be much
lower. Since the cooling tower temperature would drop by the same amount, the
thermal driving force across the VIFE would be ﬁnchanged. However, the VTFE
design and equipment costs would then reflect the increase in vapor volume and
the decrease in heat transfer coefficient resulting from evaporation at the
lower temperature. Alternatively, the VIFE could still be operated at the
125°F steamside temperature assumed in this study by supplying the process
with extraction steam from the turbine. In that case, the thermal energy sup-

plied to the VTFE could no longer be considered "free," as assumed here.

4.1 REVERSE OSMOSIS

4.1.1 Design Basis

Precipitation of scale in a reverse osmosis module may completely impede the
functioning of the membrane in a very short time. Therefore, it is essential

to treat the feed to the RO plant to reduce the concentration of scale formers

to the point where their solubilities will not be exceeded in the reject stream,
and in particular in the boundary layer between reject brine and membrane,

where the concentrations are a maximum. For example, if 75 percent of the water
is recovered in purified form from the feed stream, the reject stream then repre-
sents only one-fourth of the original volume and thus contains roughly four times

the initial concentrations of contaminants.

Consequently, the process design in Figure 1 performs the following:

° Reduces the calcium concentration in the cooling tower blow-
down to a value that will avoid CaSO4 scale formation in the
reverse osmosis reject stream

e Precipitates Mg as the hydroxide to carry with it sufficient
8102 to prevent silica scaling in the reverse osmosis modules

® Adjusts the pH of the softened water to ensure a pH below the
Langelier Index for CaCOj precipitation in the reverse osmosis
reject stream.



G-y

T3
SODA ASH
T STORAGE SILO D) 18
LIME STORAGE SILO [R] sur.;umc
CHLORINATION SYSTEM | ACID TANK  G.6 A&E
C ACID PUMPS
PLANT M5 M4 T.9
R SODA ASH - -—
—( <6> WATE SODA ASH MIXER FEED TANK F‘ HEAD BOX 3
® T
- T4 1
=g SODA ASH
O:O ‘ PLANT WATER DISSOLVING TANK : :
M1 )
LIME WEIGH FEEDER F :
DUEL MEDIA 1
M.2 GRAVITY FILTER I
LIME SLAKER !
M3 [ '
LIME AGITATOR sm;r‘-\s !
ASH
C FEED TANK M8 t
G-2 A8 STATIC MIXER
SODA
ASH
PUMPS @
T2 'ro F-2
LIME FEED TANK
>) G-8 A&B
GRAVITY FILTER
Lime SLuRAY EFFLUENT PUMPS
PUMPS D o<t
©, X |
________ R I \
r '
: | &
L. M.7
BACKWASH
: TANK AGITATOR

COOLING TOWER BACKWASH TANK

3 ‘r—|—jj @_ 0{ T-10

BLOWDOWN PUMPS RE Acwa}{:‘umnsn Al o
BTATIC MIXER AS
T7 s«?ﬁ%s TANB 3 ncx%an aan R
G4 ASB SURGE TANK g (g UENT PUMPS PUMPS b

SLUDGE PUMPS

Figura 1.  Reverse osmosis pretrestment process flow diagram.

Figure la. Reverse osmosis pretreatment process flow diagram.



9-%

WATER A

WATER B

MW DT [ | [ [
PARAMETER
pH 7.3 10.3 10.3 7.3 10.3 10.3
TEMPERATURE °F 80 80 80 80 80 80
FLOW GPM 1700 48 1700 1700 21 1700
' M3/H 386 1 386 386 5 386
LB/HR 849,660 23,990 849,660 849,660 10,496 849,660
SALINITY PPM AS ION | 7522 — 7,619 5,562 - 5,650
catt 400 32,650 50 533 38,517 50
Mg *t 400 5800 236 193 1515 174
Na * 1320 - 2,018 710 - 1,265
Si0, 150 3975 37 5 - 5
cl - _ - _ _ _
so24 = 5000 _ 5,027 3,820 — 3,847
HCO5~ 44 - 43 35 - —
cl— 208 - 208 266 _ 43
sS - 100,000 - - 100,000 266
STREAM CHEMICAL ADDITIVE W‘SB'E:RA WLAJE'; B
% LIME 90% CaO 382 _
7 SODA ASH 98% Na,CO5 1,457 1.110
@ CHLORINE Cl, 1.7 1.7
9 " SULFURIC ACID 66° Be 16 17
SULFURIC ACID 66° Be 9 10

Figure lb. Material balance for RO pretreatment process flow diagram.




All the pretreatment steps use equipment of proven commercial design. The reverse
osmosis unit finally recovers 75 percent of the water content of the feed, reject-

ing the remaining 25 percent as a concentrated brine to storage ponds.

4.1.2 OQperating Experience

Reverse osmosis is an established process for recovering purified water from
saline feeds. During the past 10 years, it has gained wide acceptance for sup-
plying potable water from brackish feed streams. More recently, reverse osmosis
has been used to treat plating rinses, irrigation runoff, and municipal sewage.
A measure of its acceptance is the recent award of contracts by the Bureau of
Reclamation for membrane units to desalinate roughly 100 million gallons per

day of agricultural drainage water. In addition to the above plants for the
desalination of low salinity feeds (500 to 4,000 ppm of total dissolved solids),

several membrane installations now produce potable water from seawater (35,000 ppm).

Figure 2 is a photograph of a portion of a large modern RO plant which produces

potable water from seawater.

The performance of the membranes assumed in this report, both for recovery and
salt rejection, is based on actual installations having feeds of similar com-
position. The pretreatment system is standard commercial practice for soften-
ing, clarifying, and removing silica from hard waters. It contains many of the
features of the Yuma desalination plant being erected by the Bureau of Reclama-

tion for the Colorado River Salinity Control Project.

4.1.,3 Process Description

In the pretreatment process flow diagram (Figure 1), 1,700 gpm of cooling tower
blowdown are delivered to the reactor-clarifier (RC) along with the solution of
sodium carbonate (soda ash) and a lime slurry. The sludge formed in the reactor-
clarifier is discharged to a storage pond (not shown) or to landfill. Alterna-
tively, it may be thickened_and filtered, and the filter cake sent to a kiln to
recover the lime for reuse. However, this alternative is not included in the
design study, since recovery of lime is not usually practical for the small

amounts produced here.



8-%

Figure 2.

s R A SR

o s A e SR .

Photograph of portion of large seawater RO plant.
(Courtesy of Fluid Systems Division, UOP Inc.)



Chlorine is injected into the overflow from the RC to prevent growth of bacteria
in the multi-media filter, the cartridge filters, and the lines downstream from
the RC.

Because of the comparatively slow kinetics of the softening process, the down-
stream filter could become clogged as a result of post-precipitation. Conse-
quently, the pH of the RC overflow is adjusted by adding acid. The acidified
stream is then passed through a multi-media filter to reduce the suspended solids
content. Periodic backwashing of the filter with part of the filtrate flushes
the entrapped solids, and the flush water is recycled to the RC.

Additional acid is metered into the filtrate to reduce its Langelier Index to
a value that will ensure freedom from calcium carbonate scale in the brine
concentrate of the reverse osmosis unit and, thus, on the membranes themselves.
(Refer to Appendix A.) The final polishing of the water is accomplished by

passing it through 5-micron or 10-micron cartridge filters.

The pretreated water -is then delivered to the RO system. (See Figure 3.)
Before centact with the membranes of the RO units, the feed stream must be
dechlorinated, either by injecting sodium bisulfite or by passing it through

a bed of activated carbon. If polyamide membranes are used, residual chlorine
must be reduced to zero. Cellulose acetate membranes, on the other hand, can

tolerate up to 1.0 ppm of chlorine.

The pretreatment discussed above was aimed at maintaining a safe level of silica
and calcium hardness in the RO reject stream. To maximize the recovery of puri-
fied water and thus achieve the greatest reduction in waste volume, it is common
practice to operate the RO unit as close to the calcium sulfate scaling level as
possible. In the present study, water recovery was assumed to be 75 percent.
Under these conditions, any excursion or failure of the pretreatment system
could result in serious calcium sulfate scaling of the membranes. Conseﬁuently,
5 ppm of sodium hexametaphosphate is injected to prevent scale formation by

threshold inhibition, that is, to obstruct the growth of scale crystals.

4-9



M-9
SODIUM
BISULFITE MIXER

T-11
SODIUM BISULFITE

G9A&B
SODIUM BISULFITE
METERING PUMPS

e

G111 A&B
SODIUM HEXA META PHOSPHATE
METERING PUMPS

M-10

SODIUM
PHOSPH

HEXA META
ATE MIXER

T-12

SODIUM HEXA META
PHOSPHATE MIX TANK

MIX TANK
cl @ ‘ LA‘
RO UNIT
. {4 BANKS} @
F-2 r. =
CARTRIDGE FILTERS AIR - * pRODUCT
T.
€ROM PRETREATMENT _.@ PACKED TOWER
SYSTEM G-10A&B
RO FEED PUMPS Q
REJECT BRINE TO POND
WATER A WATER B
STREAM @
QUANTITY
PH 5.2 6.3 5.2 6.3
TEMPERATURE  OF 80 80 80
FLOW GPM 1275 425 1275 425
M3/ 290 97 290 97
LB/HR 637,245 212,415 637,245 212,415
SALINITY PPM AS ION 475 28,855 384 21,358
Ca ++ 4 187 0 200
Mg ++ 17 893 0 700
Na + 121 7708 126 4,696
5i0, 8 125 1 17
oy o 0 0 (]
S0, = 306 19083 214 14,638
. HCO5 4 73 7 151
(v 15 786 36 956
$S — - - =
Figure 3. Reverse osmosis process flow diagram.

4-10



Finally, the volume of aqueous waste is reduced by passing it through the RO
modules at 400 psig. Seventy-five percent of the feed is recovered in the form
of relatively pure water containing 6 to 7 percent of the initial salt concentra-
tion. The balance of the feed, containing all the remaining solutes, is discarded

to waste.

Details of the equipment and liquid streams are presented in Subsection 4.1.4.

*
4.1.4 Plant Design

A pretreatment system is designed to supply water that meets the influent quality
requirements of the selected RO system. Pretreatment consists of softening, pH
adjustment, chlorination, filtration, sodium bisulfite addition, and sodium hexa-
metaphosphate (SHMP) addition. Each pumping system is provided with an installed
spare pump to satisfy the high reliability requirements of the treatment train.

All pumps are sized at 110 percent of required capacity.

The pretreatment system for RO is sensitive to the composition of the cooling
tower blowdown feed stream, so Water A and Water B are considered separately.
Figure 1! shows the pretreatment system. Water A (see Table 2) is softened by
the cold lime soda process. Lime and soda are mixed with cooling tower blowdown
in the reaction zone of a 60 foot diameter reactor-clarifier (RC) of steel con-
struction. An 1,870 gpm pump transfers the blowdown from the cooling tower basin
to the RC. A lime system supplies lime to the RC as a 10 percent slurry. This
lime system consists of a 140 ton capacity silo, which stores a 30 day supply of
chemical lime (90 percent Ca0), a 380 pound per hour gravimetric feeder, and a
slaker with a capacity of 380 pounds per hour. The lime slaker discharges a
slurry to a 2,600 gallon capacity feed tank which provides 4 hours' retention

time. A one horsepower agitator maintains the feed tank solids in suspension,

*In the specification and purchase of water treatment equipment, English units
are commonly used for dimensions, fluid flows, and energy transfer and consump-
tion. The reader is referred to Appendix B for the conversion table to SI
units.

4-11



and a 10 gpm pump supplies the lime slurry from the feed tank to the RC. A soda
ash system delivers soda ash to the RC as a 10 percent solution.

A 525 ton capacity silo stores a 30 day supply of soda ash. A gravimetric feeder
supplies soda ash at 1,450 pounds per hour from the silo to a dissolving tank with
1,270 gallons capacity and 30 minutes' retention time. A one horsepower agitator
is mounted in the dissolving tank to dissolve the soda ash in water. The soda ash
solution flows by gravity to a feed tank with 8,500 gallons' capacity and 4 hours'
retention time. A 30 gpm pump delivers the soda ash solution from the feed tank
to the RC. Instrumentation is provided for automatic adjustment of the lime and

soda ash feed rates based on the cooling tower blowdown flow rate.

As the blowdown, lime, and soda ash react in the RC, solids form. These solids
eventually settle as a sludge and flow to a sump. A 50 gpm pump discharges the
sludge from the sump to receiving facilities for final disposal at a landfill.
Clarified, softened water flows over the RC weir into a 28,800 gallon capacity
surge tank with 15 minutes' retention time. A chlorination system injects
approximately 40 pounds of chlorine per day to the surge tank influent. This
results in a chlorine concentration of approximately 2 ppm in the surge tank

contents.

An 1,870 gpm pump transfers water from the surge tank to a 19,800 gallon capacity
head box with 10 minutes' retention time. Water flows by gravity from the head
box to an upflow dual media filter. The head box outlet is situated above the
filtered water effluent to provide sufficient head for the water to flow upward
through the filter media and into the filtered water storage tank. The filter
sizing is based on a loading rate of 3 gpm per square foot. The filter is 28
feet in diameter and is divided into three compartments of equal area. Each
compartment of the filter is backwashed automatically when the pressure drop
across the compartment unit reaches a predetermined level. Under design condi-
tions, it is anticipated that each compartment will be backwashed twice a day.
The backwash cycle lasts 4 to 5 minutes and the backwash rate is 15 gpm per

square foot. A 16,000 gallon backwash holding tank is sized to accommodate the



total flow from the backwash cycle of one compartment. A 10 horsepower agitator
maintains the solids in suspension in the backwash tank. A 60 gpm pump contin-

uously recycles the backwash water to the RC.

A sulfuric acid system is provided to add 66°Be sulfuric acid to the system.

A 1,700 gallon tank stores a 30 day supply of acid. A metering pump with a
range from 1 to 5 gph delivers acid at approximately 24 gallons per day (gpd) to
the surge tank effluent and 14 gpd to the gravity filter effluent. An 8 inch
diameter, 1 foot long, in-line static mixer is provided at each acid injection

point to ensure adequate mixing of acid and water.

Figure 3 shows the RO system. An 1,870 gpm pump is used to pump the gravity fil-
ter effluent through one of the two full-sized cartridge filters which are
installed in parallel. When one filter is being backwashed, the flow is

diverted to the standby filter.

A metering pump with a discharge capacity ranging from 1 to 10 gph adds sodium
bisulfite as a 10 percent solution to the cartridge filter effluent. A 1/4
horsepower mixer dissolves one day's requirement of sodium bisulfite (82 pounds
as sodium metabisulfite) in water in a 200 gallon tank. The discharge from
the metering pump is regulated by the residual chlorine concentration in the RO

feed pump discharge.

The cartridge filter effluent is pumped by an 1,870 gpm, 400 psi, 625 hp RO feed
pump through the RO system. Immediately upstream of the RO system, sodium hexa-
metaphosphate (SHMP) is added as a 10 percent solution to the RO feed pump dis-
charge by a metering pump with a 2 to 10 gph discharge range. A 1/4 horsepower
mixer dissolves one day's supply (100 pounds) of SHMP in water in a 260 gallon

tank., The SHMP feed rate is proportioned to the RO feed pump discharge rate.

The RO system consists of membranes arrayed in four banks of modules (individ-
ual vessels containing the membranes) in a three-stage configuration. The

first stage of each bank has 19 modules, the second stage has 8 modules, and



the third stage has 6 modules. Each Bundle of membranes is enclosed in an epoxy-
coated steel cartridge 10-3/4 inches in diameter and 48 inches long. Seventy-five
percent of the pretreated water applied to the RO system is recovered as product,
and the minimum salt rejection is 90 percent. Any hydrogen sulfide and carbon
dioxide present are removed from the permeate by forced-draft degasification in

an 8 foot diameter by 16 foot high packed tower. The packed tower is constructed
from carbon steel with coal tar epoxy coating. The permeate contains 475 ppm of
total dissolved solids and flows at 1,275 gpm. The reject stream contains 28,855
ppm of total dissolved solids and flows to solar evaporation ponds at 425 gpm.

The ponds provide an evaporative surface area of 160 acres and are sized on the

(Ref. 1)

basis of 4.0 feet of assumed net evaporation per year. The compositions

of the permeate and the reject stream appear in Table 4.
TABLE 4. WATER A: RO PERMEATE AND REJECT

Composition Expressed as ppm of Ion

Permeate Reject
Na 121 7,708
Ca 4 187
Mg 17 893
Cl 15 786
SO, 306 19,083
HCO3 4 73
Si0p 8 125
Sum of ions 475 28,855
pH 5.2 6.3
T 80°F 80°F

A half-acre emergency pond is provided to store three days' feed to one of the

four RO banks to allow for complete shutdown and repair of one bank.



The pretreatment system for Water B differs from that for Water A in that lime
is not required in the softening step, and the soda ash requirement is reduced
from 17.5 tons per day to 13.3 tons per day as 98 percent sodium carbonate.
Table 5 shows the soda ash and sludge handling equipment capacities for Waters A

and B where these values are not identical.

TABLE 5. SODA ASH AND SLUDGE HANDLING EQUIPMENT FOR WATERS A AND B

Equipment Water A Water B
Soda ash silo 17,180 ft3 14,730 ft3
Soda ash feeder 1,450 1b/hr 11,000 1b/hr
Soda ash feed tank 1,140 ft> 863 fr>
Soda ash feed pump 30 gpm, 1 hp 25 gpm, 0.5 hp
Sludge pump 30 gpm, 1 hp 25 gpm, 0.5 hp

The RO system required to treat Water A has 19 modules in the first stage of
each bank, while the RO system for Water B has 18 modules in the first stage
of each bank. The two RO systems are otherwise identical, with 75 percent over-

all system recovery and 90 percent minimum salt rejection in each case.

The permeate contains 384 ppm of total dissolved solids and flows at 1,275 gpm.
The reject stream contains 21,358 ppm of total dissolved solids and flows to the
solar evaporation ponds at 425 gpm. The evaporative surface area required is

the same for Water A and Water B. Table 6 shows the compositions of the permeate

and reject stream when Water B is treated by RO.

Table 7 presents the design criteria for the plant equipment. Figure 4 shows

the layout of the RO plant.

4-15



TABLE 6. WATER B: RO PERMEATE AND REJECT

Composition Expressed as ppm of Ion

Permeate Reject

Na 126 4,696
Ca 0 200
Mg 0 700
Cl 36 956
SO, 214 14,638
HCO3 7 151
SiO2 1 17
Sum of ions 384 21,358
pH 5.2 6.3
T 80°F 80°F




TABLE 7.

Eguipment

Bulk storage for lime, soda ash,
and sulfuric acid

Feed tanks

Lime weigh feeder
Chemical lime slaker
Soda ash weigh feeder
Soda ash dissolving tank
Chlorine system

Reactor-clarifier

Surge tank

Head box

Dual media gravity filter
Cartridge filters

Sodium bisulfite mix tank

Sodium hexametaphosphate mix tank

RO system

Packed column

4-17

SUMMARY OF DESIGN CRITERIA FOR RO OPTION

Design Criteria

30 day supply

4 hours' retention time
380 1b/hr capacity

380 1b/hr capacity

1,450 1b/hr capacity

30 minutes' retention time
2 ppm chlorine dosage

Surface rate of 0.75 gpm/ft2
with 20 percent additional area

15 minutes' retention time
10 minutes' retention time
Surface rate of 3 gpm/ft2

2 full size systems

1 day's supply

1 day's supply

4 banks, each with 480,000 gpd
capacity

Loading rate of 35 gpm/ftz, packed
height 8'0"



81-%

ROAD

SODA
ASH
LIME SILO SILO
O o
ACID
TANK
L%RE O BUILDING FOR RO MODULES,
FEED CONTROLS & SERVICES
TANK O

HEAD
BOX

REACTOR/ O
CLARIFIER

BACKWASH TANK

2

PARKING

DUAL MEDIA

ROAD

250’

T

300

Figure 4. Plot plan for RO option.



4.1.5 Process Economics

The investment in the pretreatment plant is based on quoted prices for the major
equipment components. For the RO unit, quotations were solicited on the system
as a complete package, including pumps, instruments, and controls. Prices were
quoted by three vendors, differing by only a few percent. The average of these
quotations was used as the cost basis. Factors based on experience in the cost-
ing of water treatment plants were applied to cover site preparation, founda-
tions, installation costs, contractors' fees, and contingencies. Pond require-
ments were calculated on the basis of an assumed 30 year useful life. The total
installed plant cost, including ponding for the storage of blowdown, was esti-

mated at $13,900,000.

Treatment costs include operating costs, plus a capital charge based on a 30
year plant life. Membrane replacement charges assume a membrane life of three
years, in agreement with current experience in brackish water plants incorporat-
ing a thorough pretreatment of the feed. The calculated energy consumption is

5.3 million kWh per year, primarily for pumping power.

Three parameters were investigated.

o The costs of lined ponds were assumed to be $40,000, $50,000,
and $60,000 per acre, respectively

° Costs were developed for power at 2¢, 4¢, and 6¢ per kWh

e The fixed charge rate was assumed at 12.5 percent and 16
percent, respectively

The results of the cost analysis are presented in Figures 5 and 6. Figure 5
indicates a comparatively minor dependence of RO treatment cost on the price of
energy. This is because the large ponding requirements of RO place emphasis on
plant investment and resulting capital costs. 1In the cases studied here, capital
costs comprise 57 to 68 percent of the total water treatment cost. Energy, on
the other hand, contributes from 4 percent to 11 percent, the actual value

depending on the fixed charge rate and kWh prices assumed.

4-19



TREATMENT COST ( $/ 1,000 GAL. OF FEED)

FIXED
CHARGE
RATE

16%

BASIS: POND COST $50,000/ACRE

1 | |

=
-

1 2 3 4 5 6

ENERGY COST (€/kWh)

Figure 5. Effect of energy cost on RO treatment costs.,

4-20



TREATMENT COST ($/ 1,000 GAL. OF FEED )

BASIS: ENERGY COST
4 ¢/ kWh

40 _ 50 60

POND COST ( $1,000 / ACRE )

Figure 6. Effect of pond cost on RO treatment costs.

4-21

FIXED
CHARGE
RATE

16%

12.5%



The comparative importance of assumed pond costs is apparent in Figure 6, where
an increase from $40,000 to $60,000 per acre increases the treatment cost by
roughly 20 percent. It is possible to increase the recovery of the RO plant
from the 75 percent value assumed in this study to 85 percent or possibly higher
for the particular feed waters assumed here. As a result, the flow of brine to
the ponds by the RO plant would decrease by 36 percent. The size of the ponds
and their cost would decrease by a lesser amount, since a fraction of the pond
volume is required for the crystals precipitated from the evaporating brine.

The increased recovery of the RO plant, however, would require a more thorough
and more costly pretreatment of the cooling tower blowdown. The choice of the

exact process conditions would require a more detailed cost comparison.

For comparison of costs of the three candidate processes analyzed in this

report, please see Subsection 4.5.

4-22



4.2 VAPOR COMPRESSION EVAPORATION

4,2.1 Design Basis

In contrast to reverse osmosis, the Resources Conservation Company's vapor com-
pression evaporator investigated in this study can tolerate the presence of